

检测报告

TEST REPORT

页码 Page 1 of 3

Report No. : 24110689E
报告编号 : 24110689E

Company Name : JINJIANG NAIKE GIFTS CO.,LTD
委托单位 : 晋江耐科工艺品有限责任公司

Address : Rm. 301B, Bldg. 3, Jinjiang International Industrial Design Park, Quanzhou, Fujian,
地址 : China
福建省泉州市晋江市青阳街道洪山路晋江市国际工业设计园3栋301B室

Manufacturer : Jinjiang Naiko EcoTechnology Co.,Ltd.
生产单位 : 晋江市耐科环保科技有限公司

Sample Description : Acrylic
样品名称 : 亚克力板

Quantity : 1 Piece (15cm × 10cm)
数量 : 1块 (15cm × 10cm)

Trade mark : /
商标 : /

Grade : /
等级 : /

Specification/Type : /
规格/型号 : /

Style No. : /
编(货)号 : /

Date Received : 2024-11-16
接收日期 : 2024-11-16

Testing Standard : ISO 16181-1:2021 Footwear — Critical substances potentially present in footwear and
检测依据 : footwear components — Part 1: Determination of phthalate with solvent extraction

Test Item(s) and Result(s) : (See next page)
检测项目及结果 : (见检测报告续页)

Test Conclusion : This report only shows data
检测结论 : 本报告仅提供实测数据。

Remarks : /
备注 : /

Date of Testing : 2024-11-16~2024-11-20
检测日期 : 2024-11-16~2024-11-20

Issuing Date : 2024-11-20
签发日期 : 2024-11-20

Drawn up by : 黄佳欣
编制 : 黄佳欣

Verified by : 陈君荣
审核 : 陈君荣

Approved by : 黄建伟
批准 : 黄建伟

1、The information was submitted and identified by applicant, and SIC is not responsible for the authenticity and integrity of the information. This test report refer only to the samples tested.

1、客户认定信息由委托单位提供并确认，本司不对客户认定信息的真实性及完整性负责；本报告检测结果仅适用于所接收样品。

2、The report is valid with the "special seal for inspection and testing", signature of inspector, reviewer and approver. The report is invalid with any alteration or falsification. The copied report is valid with the "special seal for inspection and testing".

2、报告无“检验检测专用章”，或无编制、审核、批准签名，或涂改，或不完整无效；复制报告未重新加盖“检验检测专用章”无效。

3、Any objection to the test report shall be submitted to SIC within 15 days from the date of receiving the report. Address: No.150, Wenhua Road, Xiangshan Community, Qingyang Street, Jinjiang City, Quanzhou City, Fujian Province. Tel :0595-82669157.

3、对报告的异议请于收到报告之日起十五日内提出。地址：福建省泉州市晋江市青阳街道象山社区文华路150号。电话：0595-82669157。





211310260160



中国认可
国际互认
检测
TESTING
CNAS L7519



中轻检验认证（晋江）有限公司
Sinolight Inspection & Certification Jinjiang Co., Ltd.

报告编号 Report No.:24110689E

页码 Page 2 of 3

Test Results
(检测结果)

Test Item (测试项目)	Conclusion (结论)
Phthalates Content 邻苯二甲酸酯	/

End of this page

本页结束



1. Phthalates Content 邻苯二甲酸酯 Test Method(检测方法): ISO 16181-1:2021 Footwear — Critical substances potentially present in footwear and footwear components — Part 1: Determination of phthalate with solvent extraction

Test Item (检验项目)	Unit (单位)	Limit (技术要求)	CAS No. (化学代码)	MDL (检出限)	Result (检验结果)	Single decision (单项判定)
Dibutyl phthalate (DBP) 邻苯二甲酸二丁酯(DBP)	%	/	84-74-2	0.003	N.D. 未检出	/
Benzyl butyl phthalate (BBP) 邻苯二甲酸丁基苄基酯(BBP)		/	85-68-7	0.003	N.D. 未检出	/
Bis(2-ethyl(hexyl)phthalate) (DEHP) 邻苯二甲酸二(2-乙基)己酯(DEHP)		/	117-81-7	0.003	N.D. 未检出	/
Di-n-octyl phthalate (DNOP) 邻苯二甲酸二辛酯(DNOP)		/	117-84-0	0.003	N.D. 未检出	/
Diisononyl phthalate (DINP) 邻苯二甲酸二异壬酯(DINP)		/	28553-12-0	0.003	N.D. 未检出	/
Diisodecyl phthalate (DIDP) 邻苯二甲酸二异癸酯(DIDP)		/	26761-40-0	0.003	N.D. 未检出	/

- Note: 1. mg/kg=ppm
2. N.D. = Not Detected (<MDL)
3. MDL = Method Detection Limit
4. "/" = Not regulated



———— End of Report ————
———— 报告结束 ————